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Experimental studies on the brittle fracture in the welded joints with actual weld defects.
HAMADA Hiroyuki, ISHIHARA Kanji, NISHIKAWA Koji,
SHIMA Tohru, NARUMOTO Asao, FUJINO Hiroshi and MORITA Koji

(Part 2 Test results)
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